CONTENTS
DESCRIPTION DRAWING NAME
Flared Energy Absorbing MEDFLT-W-US-R4.DWG
Terminal - FLEAT-MT
Assembly For Wood
Breakaway Post System
Flared Energy Absorbing MEDFLT-S-US-R6.DWG

Terminal - FLEAT-MT
Assembly For Steel
Breakaway Post System

FLEAT-MT NOTES

The guardrail end anchorage system represented on this Qualified Products

List (QPL) drawing is a proprietary design by Road Systems, Inc. and marketed

under the trade name FLEAT-MT. Any infringement on the rights of the designer
shall be the sole responsibility of the user.

. The FLEAT-MT is suitable for all design speeds.

. This Qualified Products List (QPL) drawing is provided by the Florida Department

of Transportation solely for the use by the Department and its assignees.

The FLEAT-MT shall be assembled in accordance with the details, procedures
and specifications called for in these drawings.

. The FLEAT-350 is intended for use as an approach end gquardrail anchorage

for median double faced guardrail. The effective length of the FLEAT-MT
is 37.5"outside of any other standard gquardrail, quardrail transitions or other
special treatments. The approach side rail has an 18.5' straight flare with the
impact head offset 2'from the normal quardrail alignment. The opposing side
rail and impact head begin 18.5' downstream of the approach side impact head,
without flare or offset to the normal guardrail alignment.

The beginning of length of need is at Post No. 3.

. See Department standard specification Section 536 for timber breakaway post
material requirements, and, Desigh Standards Index No. 400 for timber breakaway post

dimensional requirements and for galvanizing requirements of metallic components.

The BCT cable anchor assemblies require jam nhuts oh both ends of each cable.

. The FLEAT-MT shall be paid for under the contract unit price for Guardrail, End

Anchorage Assembly ( Double Face Terminal), EA and shall be full compensation
for furnishing and installing all components in accordance with the plans; and the
details, procedures and specifications called for in these drawings.

STATE OF FLORIDA DEPARTMENT OF TRANSPORTATION

FLEAT-MT

DATE:

08/26/03 QPL No. 536-02I1




ITEM QTY DESCRIPTION
GENERAL NOTES A 2 FLEAT IMPACT HEAD (F3000)
J — Post Breaker F — Cable Anchor Box «ﬂ ; %eubl:rs?ynzzzmc:t::e r::;:::li:si,thc::e F:r::::;rhsﬁ;md plates shall be B 3 *FOUNDATION SOIL TUBE’ 6" x 8 (8730)
AT w/'b ~ [SB58A ] Shoulder Bolts, M ~ W-Beam Guardroil galvanized, C 2 | BEARING PLATE (E750)
¢ —[NO55A ] Structural Nuts, End Section M — W—Beam Guardrail N — W—B Short Guardrail 3. The soil tubes shall not protrude more than 4” above ground (measured D 1 3/8" WIRE 20,_0,, (C3820)
A — Impact g_—%%rws:: Length of need Rail exit on End Section eqm ort budrdral along a 5°-0" cord). Site grading may be necessary to meet this requirement.
Head traffic side End payment for installation 4, T:e :10“ t;.lb:s ;nuy be :Jhri\ﬁn witht an ;::pr:v:d t:fl'l\;l:g tht;qd. Soil tlubeis1 E 2 BCT CABLE ANCHOR ASSEMBLY (E770)
[F30001] should not be driven wi e post in the tube. e tubes are placed in
\ ks in; T T ./ drilled holes, the backfill mater::ll must be satisfactorily compacte: to F 2 CABLE ANCHOR BOX (8760)
T Rai > 4,_/ I 1 Ll 14 prevent sett_lement. . . . . G 1 GROUND STRUT (E780)
ail exit on 1 T 7 H 5. When rock is encountered during excavation, a 12" Dia. post hole, 20 » » 3 »
traffic_side T X T deep may be used if approved by the engineer. Granular material will be H 3 5 1/2 x 7 1/2 x 3—-9° WOOD POSTS 1, 2, & 4 (P650)
'? placed in the bottom of the hole approx. 2 1/2" deep to provide drainage. J 1 POST BREAKER (PBFMT)
~ 18'-g* Straight Flare K — CRT Timber Posts The soil tubes will be field cut to length, placed in the hole and backfilled m S m
e (Post 3, 5, 6 & 7)[ P671_] with adequately compacted material excavated from the hole. K 4 6 x 8 x 6—0" WOOD CRT POSTS 3, 5, 6 & 7 (P671)
. 6. The breakaway cable assembly must be taut. A locking device, (vice grips L 9 TIMBER BLOCKOUT (P675)
m—— aglrerI\ng:;gsull or channel lock pliers) should be used to prevent the cable from twisting.
PLAN when tightening nuts. M 2 W—BEAM GUARDRAIL END SECTION, 12 GA. (F1303)
| | N 1 W—BEAM GUARDRAIL SHORT SECTION, 12 GA. 6'=3" LG. (G1201)
37'-6" Terminal Length . A — Impact F — Cable Anchor B —
Stondorg mocion & 70 P Cobe sochor sox S0 P 2 | W—BEAM GUARDRAIL, 12 GA. (G1203)
@ @ @ @ @ beyond Post 7. ¢ —[[NO55A | Structural Nuts and Q 1 DEFLECTOR BOX (DBMT)
-3 &-3" 6'-3 -3 -3 -3 M - wp . d —[WO50A | Washers R 5 PIPE SLEEVE (E740
Note Rail is < /End SoohoneiessT" ~  E — BCT Cable ( )
& rost Y™ ‘. N ¢ fnchor Asay HARDWARE
== D — 3/8" Wire - ) »
== Q — Deflector Box a 6 3/8" DIA. x 3" LAG SCREW (E350)(POST 1, 4 & POST BREAKER)
S — I%-% (DT b 16 | 1/2" DIA. CABLE ANCHOR BOX SHOULDER BOLT (SB58A)
F - a5 F_ = = 3 p — 1" Hex Nut c 16 | 1/2” A325 STRUCTURAL NUT (NO55A)
Ancho?qgrx 2 Ancho?agfx D — 3/8" Wire d 32 1/2" WASHER (WO50A
Assembly Assembly - - & q — Washer / ( )
. e 40 [5/8” DIA. X 1 1/4” SPLICE BOLT (B580122) (5 SPLICES)
— Soil Tube - - i » »
Ee S LIS 5~ o Tube ® = (8) splics Bolta . . f 5 15/8" DIA x 7 1/2" HEX BOLT (B580754) (FOUNDATION TUBES)
Note that rail is CONNECTION DETAIL g 3 | 5/8" DIA. x 10" HEX BOLT (B581004) (FOUNDATION TUBES)
ELEVATION X pot bolted to Post h 1_[5/8" DIA. x 10" H.G.R. BOLT (B581002) (POST 2)
-1 t ' - » )
Head [F3000) a — 3/8" @ x 3" Lag Screw M_—_t=Beom End Section i 1 _[5/8" DIA. x 18" H.G.R. BOLT (B581802) (POST 3)
[Es50 ] (FT305] k 4 [5/8" DIA. x 25" H.G.R. BOLT (B582502) (POSTS 4-7)
l ”
a— 3/8% x 3" Lag Screw / [ ] S m 52 |5/8” H.G.R. NUT (NO50)
. n | » _
H o Bor Trnber e 3/8 x 3 Log See C = Bearing Plate H BT Tmber Post el DR n 9 [5/8” HGR. WASHER (WOS0) (FOUNDATION TUBES, POSTS 2-4)
Post [ P850 ] B BTS00 /%~ [SpEEA] Shoulder Bols P 4 |17 ANCHOR CABLE HEX NUT (N100)
J — Post Breaker [PBFMT ] _ )
| § - R Sirdetural Nuts q 4 | 1" ANCHOR CABLE WASHER (W100)
A — Impact k _ 5/8" ¢ x 25" [E582502 ] & r 2 Cable Tie
Head [F3000 L/;/n - (‘:-I)'G\ﬁ;s}?:; Foundation Tube Options For Posts 1, 2 & 4
on Impact Head Side only TL *6'—0" Split Foundation Tubes S730
Note that rail is | *6'—0" Solid Foundation Tubes E731
not bolted to Post 1 P — W-Beam Guardrail *5'—0" Foundation Tubes S735 W/Soil Plates SP600
[GT203 ] (Field Bend) *4'—6" Foundation Tubes E735 W/Soil Plates SP600
IMPACT HEADPCO{‘II\‘:ECTING DETAIL SECOND IMPACT EEAP 4?)ONNEC'TING DETAIL
Z OS ‘ 08! ’
H — BCT TimberPost
F — Cable Anchor Box [S760 ]
3~ Post Breaker[PBEMT | /1, —arSh::Ider Bolts,
ﬁn&OBrchg)?ble P — Structural Nuts and
A - impact A — Impact / / d —| WO50A | Washers
I — Post Breaker s /" Head [F3000] Head [F3000) — | — Deflector Box
H ( L — Wood Blockout L — Wood Blockout
H+ o Hox Nat T~ o v /A [ P65 1 [Pe75 1
11 p — ex Nu P_— — ire —
C_— Bearing Plate | I &N1°° o . - W/ r = (2) Gale Ties — [ Eraay"® ™ I W—Beam Guardrail I W—Beam Guardrail
q — Washer q — Washer = o
(750 ] A oy t=R— e & Pt 3 3 ] jg\/k -
R — Pipe S { B . . ==p Hex Head Bo . X —58¢x25 [B582502 |
Ceao] . Elcex :e/aag:g;ltiotsslmcm _|| ﬁ/n:n —5(/28) Washers L WEB] ] /—m5/5 "0 x 18 ut_m & m- HGR. Nut
g m- u 050 t - 5/8" x 7 1/2" | &n- @) w [ NosQ ]
N " w/ n — (2) Washers [_W050 K — CRT Timber (1) Washer [_W050 | K — CRT Timber | ®
A %&J__B‘sa%m/ Py Post CPB71] under Nt only Post CEZLT )
& m- 5/8" Nut [_NO50 |
& (2]
Sheet:
N e Flareq Energy Absorbing A 1
N | L | Terminal — FLEAT-MT
B — Soil Tube L
|| . ~ e W@ Assembly For Wood o
END VIEW OF POST 1 BACK VIEW OF POST 1 (Post 3) (Typical © Post 5, 6 & 7) Road Systems, Inc.| Breakaway Post System 04\10\02
Big Spring, TX i e: e: t Vi
Phone: 915-563-2435 | e Mo Seal S
or Phone: 330-346-0721 |MEDFLT—W—US—R4.DWG|  NONE sML | A\




ITEM QTY DESCRIPTION
GENERAL NOTES A 2 FLEAT IMPACT HEAD (F3000)
1. Break ts ired with the FLEAT—MT. * " ”
F — Cable Anchor Box «w 2. Aﬂeubji‘:ls?ynzzss, c:l:li r::sl::bli:sl, cub(lée anchors and plates shall be B S FOUNDATION _SOIL TUBE’ 6 x 8 (3730)
w/ e — [SBBBA | Shoulder Bolts, M — W—Beam Guardrail galvanized. C 2 BEARING PLATE (E750)
J — Post Breaker £ —[[NO55A ] Structural Nuts, End Section M — W—Beam Guardrail . 3. The soil tubes shall not protrude more than 4" above ground (measured D 1 3/8" WIRE 20'-0" (C3820)
ct g_—%%rws:: Length of need Rail exit on End Section eqm Short Guardrail along <i| 5'—0" cord). Site- gmdir}g may be necessc{r}-l to meet th‘is requirement.
Head mpa traffic side End payment for installation 4, The soil tubes may be driven with an approved driving head. Soil tubes E 2 BCT CABLE ANCHOR ASSEMBLY (E770)
[F3000] hould not be dri ith the post in the tube. If the tub laced i
£3000 \ — : / :ri?l:d r:l:les, ethem::ear::k:lilll ma;r::Tsm:Jnst bee :at?sfactor:y l::o‘:rslp::e: :se " F 2 CABLE ANCHOR BOX (8760)
Rail exit on H"/ ﬁ ﬁ 5. I\7\;'::3’:mr:'ocs:ﬁttiI:rT:1r::‘i;untered during excavation, a 12" Dia. post hole, 20" G 1 GROUND_STRUT (E780)
traffic_side T T A T T deep may be used if approved by the engineer. Granular material will be H 3 BREAKAWAY END POSTS 1, 2; & 4 (PBGZO)
¥ \ poses i ot of e 1l corn 2 12 i o o rorge. J |1 [ POST BREAKER (PBFMY)
~ = i _ ; e soil tubes will be field cut to length, placed in
ot Flare\ I((PostS;eg’Bréea;av;c):sts with adequately compacted material excavated from the hole. K 4 BREAKAWAY LINE POSTS 3, 5, 6 & 7 (P8621)
TRAFFIC P — W—Beam Guardrail 8. The breakaway cable assembly must be taut. A locking device, (vice grips L 9 | ROUTED TIMBER BLOCKOUT OR RECYCLED EQUIV. (P616)
[€1203 | (Field Bend) or channel lock pliers) should be used to prevent the cable from twisting.
PLAN when tightening nuts. M 2 W—BEAM GUARDRAIL END SECTION, 12 GA. (F1303)
N 1 W—BEAM GUARDRAIL SHORT SECTION, 12 GA. 6'=3" LG. (G1201)
' 376" Terminal Length ' . A — Impact F — Cable Anchor Box P 2 | W—BEAM GUARDRAIL, 12 GA. (G1203)
Standard median |\ MRRREE / e — [ SB5BA ] Shoulder Bolts, ’ ‘
Cb @ S, O ® ® Cbﬁ:;[,‘:z . ¢ LN Siructurel Nats and Q 1| DEFLECTOR BOX (DBMT)
6'-3" 6'-3" 6-3 6'-3" 6'-3" 6'-3" M — W—Beam Guardrail g —[Wo50A | Washers HARDWARE
Note Rail is S End Section - E — BCT Cable
not attached —/ Anchor Assy
© Post 3 b 3w a 2 | 1/4" DIA. x 4" HEX BOLT (B140404) (POST 1)
e @  Deflector Box b 2 | 1/4" HEX NUT (N014) (POST 1)
e ; c 4 1/4" WASHER (WO014) (POST 1)
I 4 ” ”
| | t : t = 17 Hex Nut a 2 | 3/8” DIA. x 3” LAG SCREW (E350) (POST 4)
F — Cable v i . ”
|| | Anchor Box 1} = i Wire & u — Washer e 16 | 1/2" DIA. CABLE ANCHOR BOX SHOULDER BOLT (SB58A)
/H ! y f 16 | 1/2" A325 STRUCTURAL NUT (NO55A)
B — Soil Tub _ h — i »
poenee il g N, e b 8 st st (RO . & | 52 |1/ wisHER (w050
CONNECTION DETAIL h 41 [5/8" DIA. X 1 1/4" SPLICE BOLT (B580122) (5 SPLICE/POST 2)
ELEVATION _ Note. that rail is ' 1_|5/8" DIA. x 3" HEX BOLT (B580304) (POST BREAKER)
A - Impact not bolted to Post J
Head\ this side only. k 3 5/8" DIA. x 7 1/2” HEX BOLT (B580754) (FOUNDATION TUBES)
d — 3/8" ¢ x 3" Lag Screw M — W-Beam End Section m 9 5/8" DIA. x 10" H.G.R. BOLT (B581002) (POSTS 3-7)
F1303 -
j — 5/8" x 3" Hex Head Bolt a/—b1/4"¢ x 4" Hex Bolt [B140404] | n 54 |5/8" H.G.R. NUT (NO50)
[B580304] & n — 5/8" Nut [ NO50 ] — Nut[NO14] » —
R e LT Y 8 Ve ' - a D e 10 hox BT (BaA1008) FONDRToN TBES
. H —_Breakaway End Post F — Cable Anchor Box q - X
J_— Post Break - [ PE620 | _
H - Sredkawor \ recker Lo o FRezD Ey‘“"e W/ - [SHEBA | Shouer o, r 3 | 3/4” HEX NUT (NO30) (FOUNDATION TUBES)
= f - ructural Nuts m
A — Imoact . L — Routed Wood m- 5/8" 8 x 10" (BSET00Z] E‘& Washers s 6 | 3/4” WASHER (W030) (FOUNDATION TUBES)
Head [F000] ‘ Blockout[_PETE ] o/ 2~ KGR Nt L] t 4|17 ANCHOR CABLE HEX NUT (N100)
"—_1'H6x Nut under Nut only | u 4 1” ANCHOR CABLE WASHER (W100)
. & u — Washer hy AL~ 2 | CABLE TIE
Egttebglltﬁi T:al ||=sost1 P - W—Beam‘GuurdruiI F dati Tub Opti F Post 1 & 2 & 4
[ GT203 ] (Feld Bend) oundation Tube Options For Posts
IMPACT HEAD_CONNECTING DETALL SECOND IMPACT HEAD CONNECTING DETAIL *6'—0" Split Foundation Tubes S730
oS ’ ” . .
Fest D) Fost ® *6'—0" Solid Foundation Tubes E731
H — Breakaway End Post *5:—0: Foundation Tubes S735 W/Sojl Plates SP600
J - 5/87¢ x 3" Hex Head Bolt F — Cable Anchor Box [ 5760 ] *4’—6" Foundation Tubes E735 W/Soil Plates SP600
[B580304]& n — 5/8” Nut J — Post Breaker[PBEMT | w/e — Shoulder Bolts,
w/ P — (2) Washers[_WO50 | E — BCT Cable f — Structural Nuts and
Anchor Assy g —[WO50A | Washers
A — Impact A - w / /
I — Post Break Head [F3000] Head E I |~ Q — Deflector Box
N H - 1 ( I L — Routed Wood Blockout L — Routed Wood Blockout
A .-H--‘ t — 1" Hex Nut t — 1" Hex Nut : D — 3/8" Wire — Ground Strut
C — Bearing Plate | I m . X w/ v — (2)Cable Ties [E780 | _ W—Beam Guardrail W—Beam Guardrail
— u — Washer — — oo
i TN & 3/ x 107 - Soened & Fon 3
o g 11 L He°§/3°“@°4 m 5/g% x 10" (ESET00Z]
- " " =29 r — " NO30 " » — HG.R. [ NOS0 ]
L_{ iex §4§¢3;|t£0?341co4 ] / w/ 8 - (2) Washers :l“/‘nsf 5: G"R1%u z/pn— (r )Gvi,s:,q:rt
T o : . . GR.
. " / woe - (/2) W:Ehelrs ‘0 '%_Jo ll-Tex_ Hi{fi ¢B;(|t K — Breakaway Line_ [ Endir_NlE;)omOSher K— Breakaway Line [ under Nut only
AR i PN post g post N
& » - 5/8" Nut [_NO50 | -
eet:
Flared Energy Absorbin
\T““ Terminal - FLEAT Median Al
\B — Soil Tube L — —
|| _ ~ peea> W@ Assembly For Steel Breakaway [—
END VIEW OF POST 1 BACK VIEW OF POST 1 (Post 3) (Typical @ Post 5, 6 & 7) Road Systems, Inc.| Post System 04\10\02
Ph Big gl;;inzgé31')é435 Drawing Name: Scale: By: Rev:
one: - -
or Phone: 330-346-0721 | MEDFLT—S—US—R6.DWG NONE sML | /\




